
BRIAN CUMBO
Al 1 ORNLY AT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KY AND WV

August 23, 2021

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the August 24, 2021 Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

ELECTRONIC MARTIN COUNTY WATER )
[...]
4: Operations Account Includes the estimated DSS and MIS transfers
5: MIS EXP estimated funds applied to AWR Invoice (An Operations Account Expense) estimated DSS and MIS transfers
6: MIS fund beginning balance January 2020-of $12,244 applied to AWR fee in June
7. Balance of debt -payments to be funded with unused DSS= $502,572
8: Based on the requirements there will be deposits and subsequent withdrawals in DSS/MIS accounts with a likely sum of zero monthly

4B-2



Martin County Water District
Outstanding Vendor Debt

$1,000,000

$900,^94,759

$800,000

$700,000

$791,367 $791,367 $742,922 $736,168 $733,935$731,673$737,255
ft 4» $715,985$738,968 $732,898$736,168 $730,760 $717,510

S60acx&02.096
$500,000 » —
$400,000

$502,572 $475,377 $475,377 $475,377$475,377$475,377 $475,377
« $475,377<vo * <v o

$475,377 $475,377 $475,377$475,377 $475,377

$300,000

Long Term Vendor Debt

Debt Paid by DSS

$200,000

$100,000

$-
r-HTHo oo t-HO oo rM (NCM rsl rvj rsirM rMrM rM rM CMrMCM iiti4. >*OW) > _Q CQ_ C =3=3 D_U ra 3CDo TO3 303 ajCD O < <o< Ll_IS) 2

4B-3



Vendor Balance Summary

Period: 07/11/21

Martin County Water District

Amounts in $
Only includes vendors with entries in the period
Group Totals: Vendor Posting Group

Ending Balance
7/31/2021No. Name

-31,259.10

-78,739.10

-8,411.90

-36,345.26

-12,071.32

-30,362.72

-18,820.64
-151.942.35

-21.282.99

-13,300.00

-56,722.94
-256,726.95

V00006 BRIAN CUMBO

V00012 Xylem
V00013 ALL PUMPS SALES & SERVICES

V00014 Cl THORNBURG

V00015 Cl THORNBURG-VFD//2

V00016 EVANS HARDWARE

V00017 EVANS HARDWARE #2

V00018 LINDA SUMPTER, CPA

V00020 SERVICE PUMPS 8/. SUPPLY

V00021 SOLES ELECTRIC COMPANY

V00022 UNITED RENTALS
V00023 ZIP ZONE EXPRESS

Total for DOMESTIC -715,985.27

Total in $ -715,985.27

4B-4



Martin County Water District, Inez KY
List of Bills for Consideration

24-Aug-21

AmountVendor Description

Operations Account
1 AEP
2 Big Sandy RECC
3 Paintsville Utilities
4 Martin County Public Library
6 Martin County Water Distsrict
7 Sales tax
8 School tax
9 Alliance Water Resources
10 Alliance Water Resources
11 Alliance Water Resources
12 Alliance Water Resources
13 Management Inf. Surcharge
14 Debt Service Surcharge
15 Walker Communications
17 Brian Cumbo
18 KY Underground Protection
19 Mountain Water District
20 Prestonsburg City's Utilities

$ 30,322.73
2,160.55

81.94
796.12
141.67

1,242.32
7,125.72

82,222.75
82,222.75

74.14
34.95

14,461.63
8,060.67

89.00
225.00

79.50

Electric (26 bills) Estimated
Electric (9 bills) Estimated
Electric for token (6/8/21 to 7/8/21) Estimated
Rent (Sept)
Sanitation July
07/2021 (estimated)
07/2021 (estimated)
8/1/21-8/15/21 O&M services
8/15/21-8/30/21 O&M services
8/21 Suddenlink Reimbursement (estimated)
8/21 Suddenlink Reimbursement (estimated)
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
Phone maintenance (Aug)
Legal Fees
811 Services
Purchased Water
Purchased Water

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$ 2.72
$ 9,724.25

$ 239,068.41TOTAL

The following invoices have already been paid via auto debit or to avoid service interruption^) and/or late
fees.

$Zoom subscription (June) 15.892 Zoom
TOTAL 15.89$

5-1



Martin County Water District, Inez KY
List of Bills for Consideration

24-Aug-21

AmountDescriptionVendor

Operations Account - Debt Service Funding
1 KIA
2 KACo
3 KRW/Regions Bank

TOTAL

Transfer Amounts

Monthly funding for KIA Bond/Loan
Monthly funding for lease payment
Monthly funding for loan

S 5,800.00

1 ,200.00$

$ 10,800.00

$ 17,800.00

$ 256,884.30TOTAL OPERATIONS

PAST DUE ACCOUNTS
2 Cl Thornburg VFD # 2
3 Xylem
4 Soles Electric
5 Service Pump & Supply
6 All Pumps Sales & Services
7 Cumbo Law Office
8 Evans Hardware #2

10 United Rentals
TOTAL

3/31/2021

12,071.32
78.739.10
13,300.00
21,282.99

8,411.90
31.259.10
18,820.64
56,722.94

240,607.99

( Based on cash availabilty)

$VFD
Pump rental
Pump service
Pump service
Pump service
Legal service
Parts & supplies
Pump Rental

$
$
$
$
$
$
$
$

DSS Account
1 Evans Hardware
2 Cl Thornburg
3 Linda Sumpter CPA
4 Zip Zone

TOTAL

(Based on cash availabil( y)

$ 30,362.72
36,345.26

151,942.35
256,726.95

Parts & supplies
Parts & supplies
Accounting fees
Fuel

$
$
$
$ 475,377.28

$ 715,985.27Total Past Due Accounts

5-2



Martin County Water District, Inez KY
List of Bills for Consideration

24-Aug-21

AmountDescriptionVendor
Security Deposit Account

Customer
None this meeting

$TOTAL

5-3



Alliance
Professional Water and Wastewater Operations

Martin County Water District
OUR

MISSION

We partner July 2021
with

communities
to deliver the
finest water

and
wastewater

Administrative

A new accounting software is being utilized in the billing
office. The cloud-based program will allow performance in
real time and improve forecast accuracy while maintaining
compliance and security.services

available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

Water Treatment

The reservoir has been consistently on the rise for the last
couple of weeks. We have removed the loaner pump due
to recent flooding. Both of our intake pumps are currently
at the distributor. They have been repaired and are waiting
to be delivered and reinstalled. We are planning on
scheduling later this week.

The telemetry went down at Marcus Wells tank. Marcus
Wells is the central communication junction for our SCADA
system. This means we were not able to see pump status
or tank level for any of our locations. We replaced both the
S4500 board and personality module. The telemetry is
now functioning properly.

Distribution:

The distribution has hired three new employees and are
working hard to get them trained. They all from Martin County
and show great potential for growth within the field. We are
very excited to have them as a part of our team.

Alliance Water
Resources, Inc. A new pump was installed at the Meat House Booster

Station. Unfortunately, Meat House has continued to be an
issue as the location experiences electrical blips often. Each
time it flickers, the pump station must be reset.

206 S. Keene
St. Columbia,

MO 65201

(573)874-8080

7A-1



Professional Wafer and Waslewalei Operations

Martin County Water District
The 645 pump station serves one business and five residential and one business
customer. These customers have been without water for a large portion of last
month. It was initially flooded on July 19th and been experiencing major issues ever
since. Two companies which specialize in pumps and one engineering firm have
been working with Alliance to resolve the issue. All major components of the pump
station have been replaced, including pump, motor, pressure switches, compression
tank bladder and piping.

Meter reading was finished in a timely manner this month, allowed the repair of many
leaks in the system now that this task has been completed.

Both our main repair truck and dump truck are repaired and back in service.

Maintaining the water system without these two assets created many obstacles. We
are now in much better shape regarding vehicles.

Other equipment that experienced issues this month, were our trailer that is used to
haul equipment and our skid steer. The trailer was out of service for multiple days
with a mixture of an axle, wheel and brake issues. The skid steer is having a coolant
issue which will be repaired soon.

The 4” master meter that is needed to implement our water loss plan has finally
arrived from the vendor. This will help us better track water loss geographically.

Summary:

The distribution team is working hard to continue to serve quality drinking water to
our customers. Catastrophic breaks in pipes and equipment have made that task
difficult, but our team is made up of caring professionals who continue to push
forward through the difficult periods.

Customer Service:

Staff received a call from a customer on Meathouse. She stated that she knew they
were without water for a while but appreciated all the hard work and hours the utility
workers spent to get it fixed.

Project Updates

PROJECTSSOURCE AMOUNT
A, B, C, D$3,450,000AML Pilot Nexus Grant-2017

$1,869,718 B, CCOE 531 (25% Match)
ARC Grant $1,200,000 F

$2,000,000 IAML Pilot Nexus Grant-2018
$8,519,718Total Grant

7A-2



Alliance
Professional Water and W.isii * v\ alcr Opera lions

Martin County Water District

Safety

Safety meetings in covered excavation and safety.

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state, federal safe drinking water act
requirements, including chlorine, fluoride, iron, pH, manganese, solids, turbidity
and bacteriological analysis.

Training

Several distribution employees are scheduled for examination.

Water Plant Operation
Water Pumped - June

49,725,00Total Water Production (gallons)

13,937,00Total Water Metered/Billed (gallons)

1,160,00Other Water Used (gallons)

34,628,000Total Water Loss (gallons)

21,088,000Portion of TWL due to Main Breaks (gallons)
1.604 MGDAverage Daily Flow (Million Gallons per Day)

1.709 MGDMaximum Daily Flow
512 LBSFluoride Used (lbs.)

1,846 LBSChlorine Used (lbs.)
3,661 TESTSLab Tests

7A-3



11 M M ® WATER RESOURCES*Alliance
Professional Water and Wastewater Operations

Martin County Water District

Water Quality Analysis

RepeatSpecialRoutineTest
12 (Pass)Bacteriological 10 (Pass)

Minimum LimitReported
0.6 mg/10.83 mg/1 Average31Fluoride

Plant Sample
0.2 mg/1Low Readings

Total - 0.42 mg/L
Free - 0.43 mg/L

38Chlorine
Distribution Sample

Customer Service Request and Work Orders

3400Meter Reads
32Meter Sets
27Turn offs-Close account
1Taps
14Meter Changes

19Disconnects for Non-payment
0Boil Notices
92Line Locates
23Water Leaks/Breaks
133Other/Investigates

7A-4



m mmm WATER RESQIIRCES

/ j jkm i ,ee
Professional Water and Wastewater Operations

Martin County Water District

Water Main Breaks & Service Lines
Estimated Water Loss (gallons)Location PipeDate

Size/Type

%” Service7-14-2021 2.000.00071 CHARLES LANE
4” Main7-15-2021 34,560TOP OF Tt JR KEY HILL
3” Main7-15-2021 1 ,000,000407 CALF CREEK
2” Main7-16-2021 1.000,00082 CUMBO DR

14” Main7-16-2021 5,000,00097 TURKEY CREEK
Service7-19-2021 4.300,000211 HODERD

3/4” Service7-29-2021 131,040919 COLLINS CREEK
6” Main102 ABBS LANE7-30-2021 3,000,000

Service3256 BLACKLOG RD7-18-2021 1 ,000,000
3/4” Service211 HODE RD7-19-2021 1.000,000

6” Main55 RIVERSIDE DR7-20-2021 2,000,000
VA" ServiceHARMON LN7-27-2021 622,000

7A-5



l f t § YVATI.k kl SC JURCKSAfiance
Professional Wa ( ei and VVastcwatc.M* Operations

Martin County Water District

Repair Expenses Ending July 2021

% Budget
/ Line Item

Actual YTD Annual Budget
Expended

$358 $7,000 5%Bldg. & Grounds Maintenance
$25,000$40,619 162%Vehicle Maintenance

$12,938 $15,000 86%Water Plant Maintenance
$0$0 0%Well Maintenance
$60,000$84,043 140%Distribution System Maintenance

$1,606 $10,000 16%Water Meter Maintenance
$8,000$7,305 91%Street Maintenance

117%$125,000$146,869Totals

Chemical Expenses Ending July 2021

% Budget
/ Line Item

Actual YTD Annual Budget
Expended

$11,000$7,249 66%Sodium Hydroxide
$0 $30,000 0%Lime/Caustic Soda

$15,000$2,816 19%Polymer
$20,955 $0 N/AAlum

$20,000$11,086 55%Chlorine
$641 $19,000 3%Permanganate

$7,000$0 0%Fluoride
$8,000$4,532 57%Chemicals Other - Water

43%$47,279 $110,000Totals

Notes:

1) Building & Grounds Maintenance
a. GENJNL - $358.24

2) Vehicle Maintenance

a. Fast Change Lube and Oil - $192.85
b. Middlefork Service Center - $1,392.25
c. Middlefork Service Center - $1 ,078.71
d. Fast Change Lube and Oil - $205.58

7A-6



II mmm WATER RESOURCES 1Alliance
Professional Water and Wastewatei ( Operations

Martin County Water District

3) Water Plant Maintenance
a. GENJNL - $16.95
b. GENJNL - $1610.79
c. GENJNL - $203.07
d. GENJNL - $47.04
e. GENJNL - $134.86
f. GENJNL - $321.40
g. GENJNL - $315.54
h. GENJNL - $315.35
i. GENJNL - $284.99
j. GENJNL - $320.04
k. GENJNL - $197.20
l. GENJNL - $321.52
m. GENJNL - $320.06
n. GENJNL - $323.10
o. GENJNL - $319.14
p. GENJNL - $332.26
q. GENJNL - $319.93
r. GENJNL - $319.92
s. GENJNL - $242.35
t. GENJNL - $329.22
u. GENJNL - $320.03
v. GENJNL - $298.22
w. GENJNL - $321.74
x. GENJNL - $321.01
y. GENJNL - $295.15
z. GENJNL - $320.12
aa. GENJNL - $320.17
bb. GENJNL - $297.88
cc. GENJNL - $297.26
dd. GENJNL - $278.19
ee. GENJNL - $295.55

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance

a. Roy Kirk - $925.00
b. Consolidated Pipe - $101.44
c. Consolidated Pipe - $418.02
d. Consolidated Pipe - $116.60
e. Consolidated Pipe - $119.57
f. Consolidated Pipe - $376.36
g. Consolidated Pipe - $566.12
h. Consolidated Pipe - $568.91
i. Consolidated Pipe - $418.61
j. Consolidated Pipe - $650.12

7A-7



11 mmm WATER RESOURCESK1’J^mce
Professional Water an(J Wastewater Operations

Martin County Water District
k. Consolidated Pipe - $1,783.98
l. R&J Building Supply - $14.42
m. Consolidated Pipe - $68.34
n. R&J Building Supply - $198
o. Odell’s Trucking-$937.50
p. GENJNL - $10.59
q. Roy Kirk - $300.00
r. Odell’s Trucking - $500.00
s. Roy Kirk - $300.00
t. Roy Kirk - $600.00
u. Roy Kirk - $300.00
v. Roy Kirk - $2,000.00
w. Consolidated Pipe - $140.86
x. Consolidated Pipe - $59.25
y. Odell’s Trucking - $500.00
z. Consolidated Pipe - $2,251.85
aa. Odell’s Trucking - $500.00
bb. Roy Kirk - $600.00
cc. R&J Building Supply - $46.43
dd. Roy Kirk - $300.00
ee. Odell’s Trucking - $625.00
ff. Roy Kirk - $1,800.00
gg. GENJNL - $44.97
hh. GENJNL - $59.19
ii. GENJNL - $29.57
jj. GENJNL - $175.00

6) Meter Maintenance
a. Citco - $128.85

7) Street Maintenance
a. R&L Paving - $1,875.00
b. R&L Paving - $1,666.67
c. R&L Paving - $2,500.00
d. R&L Paving - $1,200.00
e. GENJNL - $63.63

8) Sodium Hydroxide
a. $721.93-Citco Water
b. $1,376.08-Citco Water

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. $137.80-Citco Water
b. $111.93-Citco Water
c. $1,165.26-Citco Water

7A-8



.alliance
Professional Water and Wasiewaiei Operations

Martin County Water District
a. $4,579.25-Citco Water
b. $3,562.78-Citco Water

II ) Alum

12) Chlorine
a. $858.32-Citco Water
b. $1,411.81 -Citco Water

13)
14) Permanganate

a. $641.39 - Brenntag

15) Fluoride
a. $0.00

16) Chemicals Other -Water
a. $1,082.21-Citco Water
b. $1,219.00-Citco Water
c. $351.37-Citco Water

7A-9



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

For the Month of: Year 2021July

WATER PRODUCED AND PURCHASED1
49,725Water Produced

Water Purchased
2
3

49,725TOTAL PRODUCED AND PURCHASED4
5

WATER SALES6
11,611Residential

Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
2,3268

9
10
11
12
13

13,937TOTAL WATER SALES14
15

OTHER WATER USED16
1,160Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

17
18
19
20
21

1 160TOTAL OTHER WATER USED22
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
21,08826
13,54027

28
29
30

34,628TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
69.64%(Line 31 divided by Line 4)36

7B



MEETING MINUTES
PROGRESS MTG #25

MARTIN COUNTY WATER DISTRICT
MARTIN COUNTY, KENTUCKY

July 21, 2021

LOCATION:
TIME:
Present:

Via ZOOM
3:00 PM
Monica Spriggs, Jim Cable, Samantha Johnson, Ben Hale, Nina
McCoy, Lesli Stone Smith, Mary Cromer, Stephen Caudill

SUMMARY OF PROJECT FUNDING:
Source

AML Waterline/Pilot Grant (2017)
COE 531 Partnership (25% Match)
ARC Grant
AML Pilot NEXUS Grant (2018)
TOTAL GRANT

Amount Associated Project(s)
A,B,C,D

B,C
$3,450,000
$1,869,718
$1,200,000
$2,000,000
$8,519,718

E
G

CONTRACT 113-19-01
RAW WATER INTAKE IMPROVEMENTS (PUMP PURCHASE ONLY)
1. AML provided clearance to advertise for bids on June 13, 2019.
2. Bids were opened at BSADD at11:00 AM Wednesday July 3, 2019. Xylem

Dewatering Solutions was the only bid received in the amount of $470,286.07,
compared to Bell's opinion of cost of $500,000.00.

3. Bell made recommendation to award to BSADD and they along with MCWD
agreed to accept the bid.

4. On July 29' 2019 Bell received the AML Contractor/Subcontractor
Information, Campaign Finance Law Compliance and Affidavit for Bidders
Forms from Xylem. These were forwarded to AML.

5. On August 9, 2019 AML advised Xylem had cleared the AVS check and the
contract could be signed. Contract documents were forwarded to Xylem.

6. Contract documents were executed by both Xylem and the BSADD. A Notice
to Proceed was issued to Xylem after the contracts were executed.

7. The 2 MG pump, 4 MG pump, 2 MG variable speed drive, 4 MG variable
speed drive (VFD) and the river screen are complete.

A.

Page 1 of 9

8A-1



CONTRACT 113-19-02
RWI&WTP IMPROVEMENTS
1. The WTP and RWI sites were surveyed.
2. Basins were documented for condition assessment.
3. The Preliminary Engineering Report for the project was completed and

distributed.
4. The Phase I Environmental Site Assessment required by the Corps of

Engineers was completed and submitted.
5. Vendor proposals for replacement equipment were requested and reviewed.
6. Plans and specifications were developed.
7. Project mapping for NEPA purposes was submitted to AML on February 6,

2020.

8. Project description and Opinion of Probable Construction Costs were
submitted to AML on February 17, 2020.

9. Project was submitted for DOW review on March 13, 2020. DOW
Construction Permit issued on June 3, 2020.

10. Project was submitted for a COE 4345 Permit Application review on March
20, 2020. Permit was issued on June 8, 2020.

11. The AML Authorization to Proceed was granted on July 31, 2020.
12. The Project was submitted to DOW for a Permit to Construct Along or Across

a Stream on April14, 2020. The DOW requested a public notice be run in the
Mountain Citizen newspaper. The notice ran on June 24th, July1st and July
8th. The period for public comments or objections related to the project ran
through July 29th. The permit was issued on August 13, 2020.

13. Project was submitted to Corps of Engineers for Plan and Specification
Review March 20, 2020. Corps provided review comments on April 28, 2020.
Final plans and specifications including all electrical and structural
components of the project were forwarded to the Corps of Engineers for final
review during the week of July 13th. The Corps of Engineers completed its
review of the final plans / specifications including the opinion of probable
cost and certified the package.

14. The Corps of Engineers advertised the Draft Environmental Assessment
(DEA) and Finding of No Significant Impact (FONSI) for the project on
August 4, 2020 for the 30-day public comment period. KY SHPO requested
further consultation. The FONSI was issued October 29, 2020.

15. Project was sent out for bidding on November11, 2020.
16. A pre-bid meeting for interested contractors was held @1:00 p.m. on

December 1, 2020.
17. Bids for the project were originally received on December 15, 2020 at1:00

p.m. Only one bid was received (submitted by Pace Contracting). The
project bid was in excess of the available funds.

B.

Page 2 of 9

8A-2



18. The project was rebid.
19. Bids for tire project rebid were opened on April13th at1:00 p.m. at the office

of the Big Sandy Area Development District. There were four plan holders
for the rebid. Only one bid was received (submitted by Pace Contracting).

20. The bid submitted by Pace was $3,858,387.00.
21. The base bid of $3,858,387.00 submitted compares to a base bid of

$3,396,220.00 submitted by Pace last December. The difference is $462,167.00
between the bids.

22. The combined base bids for the RWI/WTP Project and Water Line
Replacement in the Beauty/Lovely Project exceeds tire funds available for
construction activities. Given the grave condition of the Raw Water Intake